Ref.: ETP/MoEF&CC/001/2024 Date: 03 June 2024

To,

Additional Principal Chief Conservator of Forests,
Ministry of Environment, Forest & Climate Change,
Regional Office (West Central Zone), Ground Floor,
East Wing, “New Secretary Building” Civil lines,
Nagpur- 440 001

Subject: Half yearly Post Environment Clearance Compliance Report for the period

December 2023 to May 2024.

Reference: Environment Clearance Letter No. SEAC-2011/CR-202/TC-2 dated 03 Dec 2016.

Dear Sir,

Please find enclosed herewith the post environment clearance compliance reports for the period
1st December 2023 to 31 May 2024.

Thanking you,
Yours faithfully,

For M/s. Emcure Pharmaceuticals Ltd.,

Authorised Sig(l‘){tory
[...]
plant, pipelines and channels for wastewater discharge, green belt development, and the environment

laboratory.

¢ Capital investment:

Sr.
No.

Investment

Capital investment {Rs. In Lacs)

Upto
2018

FY.
2018-19

2019-20

FY.

2021-22

FY.

2022-23

FY.

FY.

2023-24

Air Poilution Control
Faculties

240

30

50

30

40

00

Green Belt

o7

05

10

10

03

05

Laboratory Facility for
Monitoring

04

01

01

01

01

03

ETP & RO

250

00

00

Co

00

STP

25

00

05

GO

6o

0o

Evaporator/MEE

150

50

50

15

10

Qccupational Health

4.5

0.50

HWM COST

c3

02

00

00

o0

Total

638.5

188.5

s Operation & Maintenance cost:

investment

Opex Expenditure {Rs. in Lacs)}

Up to
2018

FY.
2018-19

FY.
2019-20

FY.
2021-22

FY.
2022-23

Air Pollution Control
Faculties

15

25

30

45

50

Green Belt

08

06

Q7

08

11

Laboratory Facility
for Monitoring

02

02

02

2.5

2.5

ETP & RO

82

85

90

90

STP

6.0

7.2

7.3

7.5

8.0

Evaporator/ MEE

43

65

67

72

78

Occupational Health

2.5

&5

08

HWM COST

55

60

70

80

85

Total




MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 N Kalpataru Point, 2nd and
Fax: 24023516 : 4th floor, Opp. Cine Planet

Website: http://mpch.gov.in “‘. Cinema, Near Sion Circle,
Email: cac-cell@mpch.gov.in Sion (E}, Mumbai-400022
RED/L.S.I {R58) Date: 06/03/2023

No:- Formatl.0/CAC/UAN
No.0000150948/C0/2303000462

M g
M/s. Emcure Pharmaceuticals Ltd., Nz

D-24 & D-24/1,,D-24 & D-24/1, MIDC, Kurkumbh, Tal. A\
Daund, Dist. Pune e
Daund,Pune-Pune Your Service is Qur Duty

Sub:  Grant of 1st Consent to Operate with amalgamation of existing
Consent to Operate under Red/LS!

Ref: 1. Consent to Operate granted vide No. Format 1.0/BO/CAC-Cell/UAN No.
0000068350/0,R&A/17th CAC-2001002066 dated 30/1/2020
2, Consent to Establish granted vide No. Format 1.9/BO/CAC-Celi/UAN No.
0000018171/1st CAC-1712000355 dated 11/12/2017

3. Minutes of Consent Appraisal Committee meeting held on 09/2/2023

Your application No.MPCB-CONSENT-0000150948 Dated 17.10.2022

For: grant of Consent to Operate under Section 26 of the Water {Prevention & Control of
Pollution} Act, 1974 & under Section 21 of the Air (Prevention & Control of Poliution) Act,
1381 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule L&V
annexed to this order:

1. The consent to operate is granted for a period up to 30/04/2024

2. The capital investment of the project is Rs.412.1 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 345.67 Crs + Expansion C.l. - Rs.
72.51 Crs)

3. Consent is valid for the manufacture of:

Emcure Pharmaceuticals Ltd,,/CO/UAN No.MPCB-CONSENT-0000150948/Indus-id.10168 (06-03-2023 Page 1 of 15
05:42:22 pm) /QMS.PO6_F02/00 eg8 10




R Exi'sting;""""?rép

. o Product . . Quantity - Quantity
Products
ARV Products
Cardiovascular
CNS Products
Anti- hypertensive
1 |Anti- cholestero! 20 0 20 MT/M

Synthetic organic chemicals

Intermediates

Haematinic

Phytochemicals

Emcure Pharmaceuticals Ltd,,/CO/UAN No.MPCB-CONSENT-0000150948/indus-1d.10168 {06-03-2023

05:42:22 pm) /QMS.PO6_F02/00 Page 2 of 15



Product

Anti-glaucoma

Anti-ulcerative

Anti-inflammatory

Non-steroidal anti-inflammatory

Anti-viral

Food Additive

Calcium Supplement

Anti-hyperphospatemic agent

Anxiolytic

Anti-cancer

Anti-obesity Agent

Anti-hyperammonemic

Anti-depressant

Anti-convuisant

Anorexic

Anti-psychotic

Anti-malaria

Anti- inflammatory, analgesic -

Anti-xiolytic

Anti-arrhythmic

Anti-emetic

Astringent

Anti-anginal

Anti-asthmatic

Anti-androgen

Anti-necplastic

Anti-spasmadic

Anti-parkinsonian

Anti-thrombotic

Bone resorption inhibitor

Chelating Agent

Class | anti-arrhythmic

Immunosuppressant

Non nutritive sweetener

Anesthetic

Nootropic

Neuroprotective

ing "~ Proposed

40

- Quantity

40

 Total UOM

MT/M

Emcire Pharmaceuticals Ltd.,/CO/UAN No.MPCE-CONSENT-000015094%/Indus-1d. 10168 (05-03-2023

05:42:22 pm} /QMS.PO6_F02/00

Page 3of 15




4, Conditions under Water (P&CP), 1974 Act for dnscharge of effluent:
- Sr . ~ Permitted (in | |
No __=.¢s__cm;;.aln.gn " cMD) Standards to | Dzsposa.' Path
Partiy recycie 93 CMD
1. |Trade efflient 244 As per Schedule-i| & partly CETP 151
CMD
2. jDomestic effluent 42.00 As per Schedule-tj CETP
5. Cond|t;ons under Air (P& CP) Act, 1981 for air emissions:
L ) iption of stack/ Number Standards tohe
50Urce -  ofStack-"  “.achieved .
1 S-1 Boﬂer {7 TPH} 1 As per Schedule -H
2 5-1 Boiter (6,3 TPH) { Stand By} 1 As per Schedule -}l
3 5-2 DG Set - 500 KVA- 01 Nos. 1 As per Schedule -Hl
4 | $-3toS-4 |DG Set-1010 KVA- 02 Nos. 1 As per Schedule -li
5 | 5-5to $-6 DG Set-1500KVA- 02 Nos. 1 As per Schedule -t
6 |S-7to S5-38 |Scrubbers - 32 Nos. 32 As per Schedule -li
7 S-SSiggo Dust Collectors -22 Nos 22 As per Schedule -
) Fire Engine DG Pump - )
8 5-61 LOOKVA 1 As per Schedule il
6. Non-Hazardous Wastes:
______ UoM g reatment Di_sposal -
Paper, Cleaned drums, |
Carboys, empty Boxes,
Wooden and garbage, MS, .
1 |Aluminium foil, Papers, empty 61 MT/M|Sale Sg{fé to authorized
boxes & Plastic garbage, party
Wood cleaned drums,
carboys, etc
. . Sale to Brick
2 jAsh from Briquette Boiler 150 {MT/M|Sale Manufacturer
7. Conditions under Hazardous & Other Wastes {M & T M) Rules 2016 for
treatment and dlsposai of hazardous waste:
_ _' Categary Na J Type ' Quantlty UOM " Treatment Disposal
Off Specmcatlon ,’Dlscarded !
1 |Expired material under Narcotic 5.00 |MT/Al Incineration [CHWISDFE
Class
Glasswoo!, Insutation & Thermocole - Landfill after
2 |CHWTSDF/Re-processor/ Co- 10 MT/A treatment CHWTSDF
processor/ Authorized recycler
3 |28.1 Process Residue and wastes 13.00 IMT/A! Incineration |CHWTSDF
Emcure Pharmaceuticals Ltd.,/CO/UAN No MPCE-CONSENT-0000I5094 8/ ndus-1d. 10168 {06-03-202> Page 4 of 15

05:42:22 pm} /QMS.POE_F02/00




Disposal

Treatment

Category Nb.j' Type - Quantity UbM:":

20.1 Contaminated
aromatic, aliphatic or

4 [napthenic solvents may 50 MT/Al Incineration [CHWTSDF
or may not be fit for
reuse.
35.3 Chemical sludge ,
5 lfrom waste water 1250.00 [mr/a| Landfil after ey rene
treatment
treatment

6 [20.3 Distiliation residues 113.00 |MT/A| incineration {CHWTSDF
Sale to authorised

7 [5.1 Used or spent oil 12000 {Ltr/A Recycle party
28.6 Spent organic . Sale to authorised
8 solvents 15400 MT/A Recycle party
9 128.3 Spent carbon 70 MT/A1 Incineration {CHWTSDF
Bio-Medical Waste
- Authorized Bio
10 |Other 500 [MT/A| Incineration [medical waste
treatment disposal
Facility
28.4 Off specification . .
11 products 27 MT/A;  Incineration (CHWTSDF
28.5 Date-expired _ . \
12 oroducts 8.5 M_T/A Incineration [CHWTSDF

* Sale to Authorized Party having'permission under Rule 9 of H&OW Rule
8. Conditions under Batteries (Management & Handling) Rules, 2001:
Srio Quantity UoM - Disposal Path
Sale to Authorized Party

Type of Waste
Battery Waste

Specific Conditions for used Batteries:

i. The applicant shail ensure that used batteries are not disposed of in any manner
other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated coilection center,

ii. The applicant shall file half-yearly return in Form VII! to the M.P.C. Board.

iii. Butk consumers to their user units may auction used batteries to registered
recyclers only.

9. Conditions under E-Waste Management:
Quantity - UoM

_Disposal Path

'SriNo ' Type of Waste: B
Sale to Authorized Party

' . mmm- -
Emcufe Pharmaceuticals Ltd JCO/UAN No ndus 03-2023 Page S of 15

05:42:22 pm) /QMS.PO6_F02/00




al Waste generated to CBMWTSDF:

" Quantity T |
notto  Segregation Treatment
exceed  Color coding & Disposal

10. Treatment and Disposal of Biomedic

St No j-C_eitegoc}‘jr  Type of Waste

(Kg/M)

a) Discarded

linen, Yeltow colored
mattresses,

1 Yellow beddings 359.00 | PO chiorinated | ~gwTSDF
contaminated plastic bags

with blood or containers
body fluid.
Puncture proof,
White Waste sharps Leak proof,
2 (Translucent) | inciuding Metals 67.00 tamper proof CBMWTSDF
container

11. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shail be binding on the industry.

12. This consent should not be construed as exemption from obtaining necessary NOLC/
permission from any other Government authorities.

13. The applicant shall make an appfication for renewal of consent 60 days prior to date of
expiry of the consent.

14. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 09/2/2023 o

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board,

P

. e . R
TN B514b6316] Sipned by: Dr. Y.B.Sontakid
AN fodehlect . , rnr g g gm
o B Loanoral Jont PHrectorfWPC) & I!I_:.:{?‘;}mt‘gc OF CAC-Cell
b & £32d32%e For and on behalf of, ”
R goo 5?:_1 j}g%‘g Maharaghtra Pollation Control Board
?é 98T 4 o ca::—cull(ﬁ)r’:‘i?cb ﬁf.in
fcoro6enel 2023-03-06474251 IST

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. - Date =~ Transaction Type
1 1648400.00 {TXN2211002141 16/11/2022 [Online Payment

Balance amount of Rs. 1548400 will be considered at the time of next
renewal of consent.

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune |

- They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

mcure Pharmaceutlicals Lid., /CO/UAN No. MPCB-CONSENT-0000150938/Indus-1d. I0168 {06-03-2023

05:42:22 pm} /QMS.P0O6_F02/00 Page 6 of 15



SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:

MEE condensate is treated in weak stream ETP.

with design capacity of 300 CMD,

- Limiting concentrati
...... ST exceptforpH

(1) |pH | 6.0 -8.5

tration not toexceed in mg/l,

L. Al As peryour application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i} Strong COD/TDS stream of 50 CMD - Treatment system comprising of
Primary {Primary after stmt} followed by Muiti effect evaporator (3 stage). The

ii} Weak COD/TDS stream of 194 CMD - Treatment system comprising of
Primary (Coliection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter, Reverse Osmosis & MEE)

Bl The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

(2} {BOD (3 days 27°C} 30
{3} |COD 250
{(4) |[T1s8% 100
(5} {0il & Grease 10
(6} |Total Dissolved Solids 2100
{7) |Chloride 600
(8} [Suiphate 1000
{9} [Phosphates as P 5
(10) [Phenolic Compounds 1
{11} |Zinc 5

Suspended Solids

 Standards (mg/l)
Not to exceed

ClI The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for poltution controt system.

D} The partly treated effluent {93 CMD) shall be recycled/reused for cooling tower
make-up, fire frightening, air conditioning & utilities and remaining shall be
discharged to CETP after confirming above standards. in no case, effiuent shall
find its way outside factory premises.

2, Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 75.00 CMD for the treatment of 42.00 CMD of sewage.

Bl The Applicant shall operate the sewage treatment system to treat the sewage so
s to achieve the following standards.

05:42:22 pm) /QMS.PO6_F02/00

Emcuré Phiarmaceuticals Ltd.,/CO/UAN No,MPCE-CONSENT-0000 I50948/ndus To 10168 [05-03-2023

Page 7 of 15




" parameters
2 BOD 3 days 27°C Not to exceed

 Standards (mg/l)

30 mg/i

3 CcOoD Not to exceed

100 mafl

addition thereto.

of standards and safety of the operation thereof.

as contained in the said act:

 Water cons

:Sr... No ‘Purpose fgrﬂ.mater ;onsqme_d (CMD)

m’iiption quan_tity '

C] The treated sewage shali be recycled for secondary purposes to the maximum
extent and remaining shall be discharged to CETP after confirming above
standards. In no case, sewage shail find its way outside factory premises.

3 The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or estabiish any treatment and disposal system or an extension or

4. The industry shall ensure replacement of poliution controi system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance

5. The Applicant shalt comply with the provisions of the Water {Prevention & Controi of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions

idustriai Cooling, spraing in mine pits
1. or boiler feed 308.00
2. iDomestic purpose 50.00
3 Processing whereby water gets polluted 243.00
" |& poliutants are easily biodegradable. )
Processing whereby water gets polluted
4. & poliutants are not easily .00
biodegradable and are toxic
5. (Gardening 0

Environmental Clearance/ CREP guidelines.

6. The Applicant shall provide Specific Water Poilution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/

Emcurs Fharmaceuticals Ltd.,/CO/UAN No.F’[PC5—CﬁN5ENT-UUUUISU?dBHndus-id.lOlSB [06-03-2023
05:42:22 pm} /QM5.PO6_FOZ/00

Page 8 of 13




SCHEDULE-I

Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pellution control {APC} system and erected foliowing
stack (s) to ohserve the following fuel pattern:
ARERLA . UAPC System . Stack, .. Sulphur = . .
_provided/prop Height{in Type of Fuel Content{in Pollutant Standard

- Source -

©-osed - mtr) C %)
. . Briquette 750 15¢
Boiler (7 TPH) | Multi Cyclone Kg/Hr TPM Mg/Nm®
50
NOx 4
Mg/Nm
3 30.00 | PNG 500 KofHr . 911‘5 -
giter 6.3 TRHY(| . 1 TV e .
Stand By) Stac LSHS/LDO 500 . P pagim?
Kg/Hr 240
502 Kg/Day
DG Set - 500 Acousti TP M;f?“OW
et - coustic
52 KVA- 01 Nos. Enclosure 6.50 HSD 100 Kg/tr 1 502 192
92 1 ygmay
5-3to| DG Set-1010 Acousti e Mglfsf,‘loml
-3 to at- coustic
5-4 KVA- 02 Nos. Enclosure 6.50 HSD 400 Ko/tr 1 02 768
5 Kg/Day
i5¢
DG i ™M mginm?
53101 cat 1500KVA- Acoustic 30.00 | HSD 800 Kg/Hr 1 g
56 Enclosure 1536
02 Nos, S0O2
KgfDay
Process Vent :
S5-7to . N 35
c.38 Scrub'\?ers -32 Scrubber 10,00 S . Acid MISE | i
05, :
$5-39 | Process Vent ' : 150
to | Dust Collectors Cyclone 10.60 - - TPM Ma/Nm®
5-60 -22 Nos Y
Fire Engine DG A t TPM 150
§ ire Engine coustic Ma/Nm®
561 Pump - 100KvVA Enclosure 230 HSD 15 Kg/hir 1 g
502 1.2 Select

2. The Applicant shalt provide Specific Alr Pollution controt equipments as per the conditions of EP Act, 1988
and rule made there under from time to timef Environmental Clearance / CREP guidetines.

3. The applicant shali operate and maintain above mentioned air poliution control system, so as to achieve
the level of pollutants to the following standards:

T Parameters L .. “Standards (mg/l}

Total Particulate Matter Not to exceed 150 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereof or alteration or repiacement/falteration well before its life
come to an end or erection of new pollution controf equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any technological
imprevement or otherwise such variation {including the change of any control equipment, other in whote
orin part is necessary),

Emcura Pharmaceuticals Ltd.,/CO/UAN No ndus Page 9 of 15